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RIGID 15 in. (381 mm) DRILL PRESS - MODEL NUMBER DP15501

The model number will be found on a plate attached to the motor housing. Always mention the model number in all correspondence

regarding your DRILL PRESS or when ordering repair parts.
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PART
NUMBER
828929
820381-2
821063-2
828940
824026-7
817336-1
820383-8
820236-9
817495
817516
817330
828941
820240-3
817317
820381-4
817320
817494
821750
828904
826445
826441
817300
829590
828876
816743-4
826057
828880
821738-3

*

*

PARTS LIST

KEY
DESCRIPTION QTY. NO.
MOTOR ... 1 29
SCREW, HEX HD (M8 X 1.25-20).......... 4 30
WASHER (M8 X 16 X 1.2) .eeoveeieeenee 8 31
MOTOR CORD......cccceeireeeeee e 1 32
NUT, HEXM8 X 1.25......coiiieieireeeenne 4 33
MOTOR MOUNT .......ooviieeeeeeereeneene 1 34
LOCK WASHER 12 mMm......cocovveieene 2 35
NUT, HEX (M12 X 1.75) c.coieieeeeeee 2 36
SUPPORT MOTOR BRACKET.............. 1 37
SUPPORT MOTOR BRACKET.............. 1 38
WIRE CONNECTOR .....cocoeiieeereeene 2 39
POWER CORD W/PLUG ......ccccccoereuenee 1 40
SCREW, PAN HD (M5 X 0.8-6)............. 1 41
ADJUSTING LEVER......ccceiierreee 1 42
SCREW, HEX HD (M8 X 1.25-16).......... 1 43
MOTOR ADJUSTING KNOB................. 2 44
BELT TENSION HANDLE...........cccccueu.. 1 45
SCREW, HEX SS (M10 X 1.50-12).......... 2 46
HUB ASSEMBLY .......ccooiiieiieeieeereeneenne 1 47
ROD ... 3 48
KNOB.......ooiieiieee e 3 49
SCALE GUIDE........cccoieieeneeeee e 1 50
DEPTH STOP RING .......cooceeeeeieeeenne 1 51
DEPTH SCALE......ccccoieieeeeee e 1 52
SCREW, PAN CR. (M4 X0.7)...ccevevenen. 2 53
POINTER......coooiiee e 1 54
SPRING ASSEMBLY .....ccocovverieereeeeen. 1 55
SCREW, HEX (M12 X 1.5-8)....eevvueeneen. 2 56

PART
NUMBER

828917
828877
828963
820240-6
829595
820244
817343
828928
820378
820294
829689
829826
810506-3
829803
820241-4
828921
820240
829787
826122
829597
829597-1
828923
829690
820236-8
817308
813317-6
813317-8
983000-391
02-17-04

*

*

DESCRIPTION QTy.
PIN STOP......ooeeeeeereeeseeeeseeeesereseeeneees 1
CHUCK KEY HOLDER........ovverrreerereenn. 1
LENS ASSEMBLY ...oovvorvereeereeeereresenens 1
SCREW, PAN HD. (M5 X 0.8-12)........... 2
BULB SOCKET ASSEMBLY ................. 1
SCREW, PAN HD. (M6 X 1.0 - 12)...cocc..... 2
DEPTH LOCK SCREW.....ovceeseeesersseresee 1
PINION BEARING SHAFT .....oocees e ceresee 1
SCREW, SOC. CAP (M4 X 0.7 - 10)......... 1
FOAM WASHER ....osceseeeeseeesesssessssesee 4
CORD CLAMP.....oo oot seessee e 1
HEAD ASSEMBLY ..occroveeeseesee e seesee 1
TIE WIRE oo sees e ssesssesesees s 2
SCREW, HEX HD.. (M5 X 0.8) c.covccescerren 1
LOCKWASHER, M5.....occoosceeseessersseesee 2
BOX SWITCH ASSEMBLY ....oocersereceresee 1
SCREW, PAN HD. (M5 X 0.8 -16).......c..... 3
LOCKING SWITCH w..coroereseeeseeeserssenesee 1
SWITCH KEY wereeeeseesessseseseee s 1
LEAD, BLACK w.cooseesersseesscessesssesssseseen 1
LEAD, WHITE oo e seesesssess s 1
ROCKER SWITCH .ceroeeeseeeseees e s 1
WASHER, (12 MM weereeeereseresessesssessses 1
NUT, HEX (M10 X 1.5) .o 1
SCREW SI. SET FL PT. oo 1
WRENCH, (3 mm) HEX KEY .......oe.... 1
WRENCH, (5 mm) HEX KEY ................ 1
OPERATOR’S MANUAL........overeeerereenn. 1

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY
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RIGID 15 in. (381 mm) DRILL PRESS - MODEL NUMBER DP15501

PARTS LIST
KEY PART
NO. NUMBER DESCRIPTION QTY.
1 829775 UPPER GUARD......coiiei ettt st e et e s ae e s s e e s ae e s e e e s ae e e seeesme e e neesmneeameenneesaneeenneaas 1
2 828814 AN 1
3 828812 O I ST RPROR 2
4 828932 * SCREW, PAN HD (IM5.5 X 1.8-12) .. it 8
5 828813 LINK, FRONT ...ttt se e s e e e e e s ae e s s e s ae e e e e e sme e e se e sme e e meesmneeeneeaneesareeannenas 1
6 828811 O I ST RPROR 2
7 816439-4 I 2 T o T U P P UPR PSRN 1
8 828919 IDLER PULLEY ASSEMBLY .....ooiuiiiiiiiieitie sttt s s r e se e s ae e s ee e s e s e ene e sme e s eneesneeeneennneeas 1
9 817358-1 * SCREW, RD. HD (IMB X 1.0) ..eeueeiiieeiie ettt s me e s e e s mn e s n e sme e e neesmeeeneas 4
10 820241-5 ¥ LOCK WASHER (IMB) ...ttt st st e s e s me e s e e s me e s e e s e e e n e e sme e e eneesmeeesneesmnesnneas 4
11 828818 MOTOR PULLEY ASSMBLY ...ttt e e s ae e e e e s e e e ene e sme e s eneesneesneennneeas 1
12 828816 LOWER GUARD ...ttt e e e e s e e s me e s n e e s ae e s e e e saeeesaeesmeeeeneesmneeaneesaeesnenannenas 1
13 817537 RETAINING RING ... ..ot s e e s r e s e e s e e e s e e e e e e sme e e ne e sme e e eneesnesneeannena 2
14 817530 BALL BEARING (20 MIM)..ittiiiiiiie ettt sn e s e e s e e e s e e e e e e sme e e eneesmeeseneesneesneesnneans 2
15 817536 SPAGCER ... e e e e a e e s e e R e e e E e e e e e e r e e eee e er e e eeeee e e sreesneeareeeneeanes 1
16 821734 PULLEY INSERT ...ttt s e e e s s e e s e e e e e e s ae e e e e e sme e e me e smeeeemeesnesneeannenas 1
17 828849 SPINDLE PULLEY ...ttt s e e e s ne e s ae e s e e e s e e e e e e smeeeneesreeemneeenes 1
18 821742 PULLEY NUT (M24 X 1.5 LiH )ittt e e 1
19 829688 SPINDLE CAP ...ttt e e et e e st e e s e e s e e e s e e s s e e s ae e s ee e sae e s e e e sae e e nne e ene e e e e e reeereeanes 1
20 816439-5 I 2 o U P P UPRPRRON 1
21 828820 7 I o TP PPN 1
22 828821 LATCH SPRING ...ttt st e s e s e e s e e e e e e s ae e e s e e sme e e s meesmneeeneesreesneeannenas 1

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY
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i @\ NO. NUMBER DESCRIPTION QTy.

- 5 1 817309 * LOCK NUT (M7 X 1.0) rveeeeeeereeennn. 1

| 2 817310 LOCK RING oo 1

i 3 817311 WASHER oo 1

! 4 813480 BALL BEARING (17 MM)...rveeeeen.... 1

| 5 817535 QUILL GASKET oo, 1

- 6 828875 QUILL TUBE oo, 1

! 7 817339 CHUCK KEY oo, 1

i 8 817340 CHUCK oo, 1
— ! 9 828908 SPINDLE oo 1
(_ | 10 817529 BALL BEARING ....ooeeooeeoeeoeeeoee. 1
Ej | N
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KEY PART
NO. NUMBER
1 817478
2 820245
3 821861-2
4 826439
5 821880
6 828927
7 821881-1
8 828870
9 813164-6
10 821754
11 828961
12 821750
13 817288
14 817290-3
15 821732
16 817777-3
17 817294-2
18 817350
19 817349
20 10251002
21 828871
22 828903
23 826438

RIGID 15 in. (381 mm) DRILL PRESS - MODEL NUMBER DP15501

PARTS LIST
DESCRIPTION QTY.
RACK COLLAR ... eeeeeeee et eees s se e s eeeeses e se s e s eseseeeseseseesteees e seeeseeeseseeeseeeseseseeeteesesenesaeeseseees 1
* SCREW, HEX SOC. SET (MB X 1.0-10)....ervereereeereeeeeeeeeeeeseeseeeseeesesesesessseseseesseessseseseseseesseesseesseesseessessseneees 3
SUPPORT TABLE W/INDICATOR .....ceoveeeeeeeeeteseeeseeeseseseseseseesseesseess e sesesesesesesseesseess s seseseseseseseseesseesseess o 1
CRANK, W/SET SCREW.......coeeeeeeeereeeseeeeeseesseeseeesseeseeeseseeesaesseeessessseseseseseeesesseessesseassseeeseseseesseesseesseesseseees 1
COLUMN TUBE ...ttt ee s see et ss s s se s st es e se e s se s seseneseeesesesess e se e eeseeeseseseeeseesseeseeeseseseees 1
RACK oot e et eeeeeeee e e e et eeee e et ee s e e et et ee e e e e e ee et ses et et et ee e ee e eet et et e ne e rerenes 1
SUPPORT COLUMN ... eeeeeseeeeeeeseeeseseee s et ss e seeeseseeeseseseeseessseseseseseseseseseeeseeeseessessseseeeseseseseeesaesseesseene 1
TRAY, REAR ...ttt eeeeeeeeeseeesees s se e se e e s seseeet e se s seseeeseseseeeseese e se e eeseeeseeeseseseeeseess s se e seseees st esseeseene 1
NUT, HEX (IM5) ..o eeeeeeeeseeseeees s s e s seseees s s e se s seseseseeeseses et eees e seseseseseeeeeseeeseseseesseessseseseeeseseees 1
* SCREW, HEX HD. (MA0 X 1.5-12) eveueeeeeeeeeseeeseeeseseeeseeeseesseess e se e seseseseeseeessess e ssseseseseseeeseesseesseesseeseesesesenes 4
BASE .ottt ettt e e e eee et et eee e e et ee e et et et ee e e ee st ses et eee e ee et ee e eet et et et se e ne e eererenes 1
* SCREW, HEX SOC. SET (M10 X 1.5-12) .eeoeeeeeseeeeeeeeeeeeeseess s seseseseseeeesseesseessseseseseseeeseess st ess e ssesesenenes 4
GEAR PIN. oot eeee e ee e se e eeees e s et eeeseseeeseee s es e ee e s ee e seseseseeeseeee et ee et e eeseseseeee e se e ne e eeresenes 1
TABLE CLAMP ..ot eee e ee s e s se st e s ee e seseeeseses et ese s se e e s neseeeseses et ess s se e seseseseeesessenseene 1
* SCREW, HEX HD. (M16 X 2.085).......eeeeeeeeseeeseeeseseesseeeeeeeseessessesesesesessseessesseessseseseseseeeseesseesseesseessesesenenes 1
TABLE ARM, W/SCALE ...ttt eseseeeees e s seeeseseseeaesseess e se s seseseseeeseeeseessess e seeeseseseseeeseesseesseone 1
COLUMN CLAMP ...t e e st se s s eee e se e s se e seseseseees e eeeese s ss e eeseeeseneseeeseesseeseseeesesenes 1
HELICAL GEAR ... eeeseeeeeeeeeseeseeess e seeeseseseseseseeeseseseesesesesesesaeeseseseesteees e sesesesesesaseseeeseseseeeseeseeenesaeeseseees 1
ELEVATION WORM .......coeeeeeeeeeeeeeseeeseesseseeeseseseseseseesseeeseesesesesesesaeeseseseesseessesesesesesesaeeseeeseseseesseesseesseeesesenes 1
* SCREW, PAN HD. (M5 X 0.8-B0).........vveeeeeeerseereeeseseseseseseesseosseessesssesesesssessesseesssesesesesesssessseesseesseesseseseseees 2
TRAY, FRONT ...t eeeeeeeees e e e ss s seeeseseseees e eeseseseeeseseseeeteess e se e seseseseeeseses et ese s seeeseseeeseeesesseneeone 1
TABLE ...ttt eeees ettt e et e e ee s e e e ee et et et et ee e ee e eee s e s ee s een oot ee e 1
HEX WRENCH, (24 MIM) .ottt eeeeee s eeeseseseseeeseeeseesseesesesseessseeeseseseesseess e seeeseseseseseseeeseseseesseesseesseesseeseees 1

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY
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WIRING DIAGRAM

S N Cord w/Plug  Green Black
—] |
T L e White Switch Locking
(On/Off)
SN Top [
| Top |
L > g Lead
Motor Cord  \white Black 3in.
| T Black
Green Lead 3 in. White
s White ] |:
Socket Asm. Bulb )
o Black

| |

Switch Rocker (Lig'ht)
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